Fact Sheet for National Pollutant Discharge Elimination System
and State Waste Discharge Permit WA0024651

Port of Seattle
Seattle-Tacoma International Airport
Effective Date: January 1, 2016

Purpose of this fact sheet

This fact sheet explains and documents the decisions the Department of Ecology (Ecology) made
in drafting the proposed National Pollutant Discharge Elimination System (NPDES) permit for
Port of Seattle, Seattle-Tacoma International Airport (STIA).

This fact sheet complies with Section 173-220-060 of the Washington Administrative Code
(WAC), which requires Ecology to prepare a draft permit and accompanying fact sheet for public
evaluation before issuing an NPDES permit.

Ecology makes the draft permit and fact sheet available for public review and comment at least
[...]
Seattle-Tacoma International Airport
Page 53 of 107

PrEpared by PoMOTSEatk, B/, VIAV-EWIG e VENGES DATAGE B Rle<W6 15 B BIScT P4 M AL Mapmid

sz \;"".:3

TR BURIEN

* Euisting Outfall to Continue ENPDES Permit &

* Future Outfall
A POTW Sampling Station

N memmmnn Strearm
1500 [ Fresh Water
Scelein Feet |1 wstershed Boundary

Application Boundary
MPDES Permit Application Subbasin
o NPDES Permit
© Application WS Area
MNPDES Fermit Application
Subbasin not yet Determined
City Lirnits

Form 1 XI
Hazardous Waste Storage Area; 0 Attachment 01
WS Pineline Facility Map
Origin of IVWS Flow
—
10 Foot Contour Por.t A—
of Seattle

Figure E-1



Fact Sheet for NPDES Permit No. WA0024651
Seattle-Tacoma International Airport
Page 54 of 107

Table E-1. IWS Pump Stations
Location Drainage |Design Flow Function Flow Sources
Area (acres) (gpm)
Transiplex (North 35.6 2 @ 1350 | Transfer water from ramp North Cargo ramps,
Cargo) each and taxiway areas to IWS. Taxiways A and B (formerly
SDS subbasin SDN2)
North Runway 6.6 2 @300 Divert snowmelt water from North Snowmelt/snow
Snowmelt each snow storage area to IWS. storage area (formerly
Also serves as a back-up drained to SDS subbasin
station for the Transiplex SDN2)
pump station.
North Satellite 0.7 750 Divert snowmelt water from Snowmelt/snow storage
(Central) snow storage area to IWS. area (formerly drained to
Snowmelt Facility SDS subbasin SDE4)
Fire Station (North 18.7 2150 Transfer water from ramp North Satellite ramp vicinity
Satellite) and taxiway areas to IWS. (formerly SDS subbasin
SDE4)
South Snowmelt 0.3 750 Divert snowmelt water from South snowmelt/snow
(Tank Farm) snow storage area to IWS. storage area
Parking garage 2462 2 @1300 | Diverts stormwater runoff Parking garage
each from the parking garage to
IWS.
Fuel Farm 5.1 2 @ 2,500 | Designed to transfer runoff Tank Farm
each and washdown water to
IWS.
A Concourse ~1.3 950 Provides IWS lift over STS South terminal ramp area
(STEP) Lift Station tunnel.
C-1 List Station ~27 4 @ 4,700 | Lift Station for Concourse C | Gates and apron areas
each north of Concourse C
Stormwater Drainage System (SDS) collects runoff from airport runways, taxiways and roadways and
discharges to local receiving waters (i.e. Miller, Walker, and Des Moines Creeks) following detention and
treatment. The SDS is further described in Appendix G.
1. The SDN2 runoff is pumped to the IWS for all flows up to the 6-month, 24-hour event.
2. Roof top drainage area calculation from Parametrix Technical Memorandum, March 29, 2005.

IWS BOD segregation

Prior to the storage and treatment, the IWS stormwater and wastewater is automatically analyzed
and segregated based upon high or low biochemical oxygen demand (BOD) concentration. The
primary source of BOD in the industrial wastewater is aircraft deicing/anti-icing fluids (glycols),
although plane and vehicle wash water also exert BOD. Measuring the BOD of an effluent is an
indirect way of measuring the quantity of organic material present in an effluent and the potential
reduction of dissolved oxygen in receiving water after an effluent is discharged.

As noted below, the IWTP is highly effective in treating stormwater pollutants including fuel-related
contamination. However, the plant is not capable of reducing high BOD concentrations caused by
aircraft deicing operations. Runoff with BOD with concentrations below those found to impact
receiving water quality can be discharging directly to Puget Sound after treatment for fuel-related
contamination under the STIA’s NPDES permit. High BOD runoff must be segregated and pumped
to the Valley View Sewer District which in turn is conveyed to King County’s South Wastewater
Treatment Plant (SWTP) for secondary treatment and discharge. The Port’s discharges to King



Fact Sheet for NPDES Permit No. WA0024651
Seattle-Tacoma International Airport
Page 55 of 107

County are performed under a separate Industrial Waste Discharge Permit issued by the King County
Department of Natural Resources (No. 7810-02). This permit allows the Port to discharge to the
SWTP 60,000 pounds per day of BOD at a maximum rate of 1,600 gallons per minute (2.3 million
gallons per day (mgd)). As specified in the Industrial Waste Discharge Permit, Port and King County
personnel collaboratively work together to meet the operational and permit needs of each other’s
treatment facilities.

BOD segregation is facilitated by in-stream monitoring for total organic carbon (TOC). TOC is
used as an analytical surrogate for BOD because it can be quickly analyzed in the field with a
high level of accuracy, precision and correlation with BOD. This near real-time capability allows
the Port to continuously monitor influent and effluent quality, effectively segregate high BOD
runoff and manage lagoon storage capacity.

As described further below, the STIA's IWS includes three lagoons with capacities of 1.6, 3.3 and
76 million gallons (see Figure E-1). Using information provided by the influent TOC analyzers,
plant operators segregate high concentration runoff to designated lagoons. Flexibility designed
into the IWTP allows for separate and if necessary simultaneous processing and discharging of
high BOD runoff to King County and low BOD runoff to Puget Sound. Effluent TOC meters are
used by the IWTP operators to monitor the concentration and mass loading of treated effluent
being sent to the King County’s SWTP or directly to Puget Sound via Outfall 001. Since the
segregation process became operational in January of 2007, the STIA has reduced BOD loading
to Puget Sound by over 95% while reducing unnecessary use of the sanitary sewer conveyance
and treatment capacity and overall energy consumption (see IWS Stormwater Characterization
below).

IWS lagoon storage

The storage of runoff from the IWS collection system is a critical component of the overall system
as it allows for temporary containment of flows in excess of plant’s treatment capacity. The three
IWS lagoons were originally designed to have a combined storage volume of 25.1 million gallons at
the maximum normal operating water depth. Lagoon 1 was completed in 1965 and holds
approximately 1.6 million. Lagoon 2 was constructed in 1972 and has a capacity of approximately
3.3 million gallons. Lagoon 1 was cleaned and lined with a polyethylene liner in 1996. Lagoon 2
was cleaned and lined in 1997. Lagoon 3 was constructed in 1979, held approximately 20.2 million
gallons at the maximum normal operating water depth, and was unlined. Lagoon 3 was cleaned,
lined and expanded to 76 million gallons in 2002. A summary of these and other recent system
improvements is presented below (see IWS AKART Determination and System Improvements).

Lagoons 1 and 2 are located just north of the IWTP, while Lagoon 3 is located southeast, across
South 188th Street (see Figure E-1). Piping and valves allow diversion of either service basin to
either Lagoon 1 or 2. Flow may also be conveyed between Lagoons 1 and 2 or diverted directly to
Lagoon 3. Two valves located in the Lagoon 1 and Lagoon 2 outlet structures, respectively, control
the discharges from these lagoons into the IWTP. A pump station next to Lagoon 3 transfers water
from Lagoon 3 to the IWTP influent head box. The Lagoon 3 design provides both an overflow
spillway and an emergency decant drain drawing from mid-depth of the lagoon. The spillway and
emergency decant drain discharge to Northwest Ponds and Des Moines Creek. The drain can be used
as an alternative to allowing the lagoon to overflow from the spillway thereby avoiding the release of
any product that may be floating on the surface. As part of its normal operating procedures, IWTP
staff maintain lagoon levels as low as practical at all times, thus reducing the probability of lagoon
overflows.



Fact Sheet for NPDES Permit No. WA0024651
Seattle-Tacoma International Airport
Page 56 of 107

Lagoon 3 was designed to contain estimated run-off resulting from an isolated 100-year storm
assuming the entire capacity is available. However, multiple or continuous storm events are more
typical of winter weather patterns in the Pacific Northwest region. A continuous simulation of the
IWS performance was completed using the King County Regional Time Series (KCTRS) to
demonstrate the system’s capacity under various winter season operational scenarios (Parametrix,
2000). This analysis determined that zero overflows would occur when the 50-year KCTRS
period of record was simulated and the plant was processing 2,847 gpm (4.1 mgd). At a reduced
combined discharge rate of 2,152 gpm (3.1 mgd), the 50-year KCTRS period of record simulation
predicted that one overflow would occur. At a combined discharge rate of 1,667 gpm (2.4 mgd),
the 50-year KCTRS period of record simulation predicted two overflows would occur.

During the 2009 NPDES permit cycle, mass based effluent limitations for IWS discharges to
Puget Sound as well as to King County’s SWTP dictated the volume of treated runoff the plant
discharged. The IWTP’s average flow to Outfall 001 was 2.29 MGD and to King County’s SWTP
was 1.61 MGD during the months of November through March when deicing fluids are typically
applied.

Industrial Wastewater Treatment Plant (IWTP)

The Industrial Wastewater Treatment Plant (IWTP) is located inside a building south of Lagoons
1 and 2 and north of South 188th Street, just west of the tunnel under the west airport runway.
The IWTP was originally designed and constructed in 1963/1964 for the purpose of capturing and
treating fuel spills.

Prior to treatment, the influent water flows through mechanical screening devices. The screens
are sized to remove objects larger than 0.5 square inches. Following screening, the treatment
process consists of adding coagulation chemicals (normally aluminum sulfate) to the influent
wastewater in a rapid mix chamber, gently mixing the chemicals in a flocculation tank for
approximately 10 minutes to coagulate particulates and oil droplets, and removing the floc and
other oil particles in a dissolved air flotation (DAF) unit. There are a total of six treatment trains,
each consisting of the above unit processes.

The solids captured from the DAFs are discharged into a trough that runs the length of the
building. This trough leads to a small sump and pump station located outside of the east end of
the IWTP. The sump contents are pumped into a system of two decant tanks, which are piped
together to allow sedimentation of the solids. Liquid decant is cycled back to Lagoons 1 or 3. The
settled sludge is periodically removed by pump to a portable tanker for offsite disposal.

The IWTP generally operates after periods of significant rainfall. Even during winter months,
operation may be intermittent depending on weather conditions. At temperatures below 35° F, the
efficiency of the plant declines. The drop in treatment efficiency at low temperatures is caused by
a reduction of the chemical reaction rate in the coagulation process. During the summer months,
there is a potential for algal blooms in the IWS lagoons. IWTP operators may lower flow rates
and switch coagulants from aluminum sulfate (alum) to aluminum chloride to enhance algae
removal. However, some microalgal blooms may result in elevated concentrations of suspended
solids that are unrelated to airport activities.

The treated effluent flows by gravity from the DAFs to the IWS Pump Station. High and Low
BOD effluent flows to separate wet wells in the pump station. Effluent from the pump station is
routed to one of three locations:



Fact Sheet for NPDES Permit No. WA0024651
Seattle-Tacoma International Airport
Page 57 of 107

e  High BOD effluent to the Valley View Sewer District sewer system and King County’s
SWTP for secondary treatment under KCDNR Permit No. No. 7810-02.

. Low BOD effluent to the Midway Sewer District outfall (001) for direct discharge to Puget
Sound under Ecology NPDES Permit No. WA0024651.

e  Recycled back to Lagoon 1, 2 or 3 in cases where the effluent discharge determined
otherwise result in a permit limit exceedance.

The hydraulic capacity of the IWTP is 5,764 gpm (8.3 mgd). The plant’s treatment capacity is
7.1 MGD based on a maximum rate of 4.1 gpm/sf. However, due to an interim restriction in the
conveyance pipe downstream of the IWTP, the maximum flow that can be discharged to the
Midway Sewer District outfall (001) is 3,500 gpm (5.0 mgd).

The Midway Sewer District and the Port of Seattle entered into a thirty (30)-year agreement in
February 1995, for the joint use of the Midway Sewer District outfall. This agreement set forth
the terms of the treated water discharge as follows:

“Under the terms of the agreement, the Port will cease to discharge effluent into the Airport
Trunk Line in excess of 2,500 gpm, whenever the combined flow from the Port and Midway
exceeds ninety percent (90%) of the present outfall capacity of twelve thousand five hundred
(12,500) gpm.”

The IWTP AKART pump station and pipeline are capable of discharging up to 2,990 gpm (4.3 mgd)
to the King County’s SWTP. However, these plant hydraulic capacities are effectively limited by
either the mass-based effluent limitations as described above, hydraulic restrictions imposed by the
Midway Sewer District, or permitted flow limits and at times other processing limitations imposed by
King County.

The King County Department of Natural Resources (KCDNR) Permit limits discharges to the SWTP
to 1,600 gpm (2.3 mgd) and 60,000 pounds per day of BOD. In addition the permit reserves King
County’s and Valley View Sewer District’s authority to request that discharges to their system stop as
necessary to prevent hydraulic overloading of the sewer conveyance systems or the County’s SWTP.

IWS AKART determination and system improvements

In previous permit cycles, the Port was required to complete engineering evaluations as needed to
support a determination of AKART for runoff contaminated with aircraft deicing fluids. In response,
the Port prepared an Engineering Report which was submitted to Ecology in December 1995. Two
more addenda were also submitted in April 1987 and April 2002. These reports addressed AKART
as well as several immediate improvement needs to the IWS collection and treatment system. The
Engineering Reports and AKART analysis together with the two addenda were approved by Ecology
in May 2002.

The NPDES Permit No. WA0024651, Special Condition S4 issued in 1998 stated that the Port
“shall take all available and reasonable means to implement the AKART determination in the
shortest practicable time, but no later than June 30, 2004.” The actual date for implementing the
AKART recommendation was tied to the completion dates for the embankment and utilities
associated with the new runway because the proposed alignment of the AKART force main was
along the utility corridor in the western portion of the proposed third runway embankment.
Delays in obtaining the 401/404 permit and subsequent appeals caused embankment construction
to fall behind schedule. As a result, AKART implementation was delayed beyond 2004.



Fact Sheet for NPDES Permit No. WA0024651
Seattle-Tacoma International Airport
Page 58 of 107

Based on the AKART engineering evaluations noted above, Ecology established a final effluent
limitation of 250 mg/L. of BOD for Outfall 001 in the September 2003 NPDES permit. That
permit also stipulated that the “BODs limits will be applicable one year after successful
implementation and completion of AKART, i.e., July 1, 2007”. This condition was appealed to
the Pollution Control Hearings Board by the Airport Communities Coalition (ACC). The Board
subsequently ruled that the AKART determination for the IWTP was improper and should be
revised. Following a review of “Supplemental Information to Support Economic Reasonableness
Determination of Industrial Waste System AKART Alternatives “ (Kennedy Jenks, 2005) and
other relevant information, Ecology revised the STIA's NPDES permit on October 7, 2005 and